OUNUAN Nei «ANYEBCKAA METANINYPIUYECKAY KOMBUHAT»
OBUIECTBA C Or PAHW-IEHHOVl OTBETCTBEHHOCTRH «iOMHbIA FOPHO-METANNYPIUYECKUA KOMINEKCs
wAlchevsk Iron&Steel Works» Branch.No. 1
of the «Southern Mining and Metallurgical Complex» Limited Llab"ity Company

Ten, : (06442) 7-34-25 7-33-20 7-23-82 Tel; ((8442) 7-34-25 7-33-20 7-33-82
dsake. (06442) 7-33-76 Fax.(06442) 7-33-76 ,
CEPTUOUKAT KAYECTBA Ne ' Qata fiwet 4 s 1 nueTos
61838 06.04.2022
QUALITY CERTIFICATE Ne Darve Shest 1 of 1 shaets
; :,CBUYAETENBCTBO O MPUEMOMHBIX MCNBITaHAAX ;

"+ o Inspectlon certificate FOCT 7568 -94
KoxtpakT Ne 2021-NN-AMK ot 13.10.2021 , 3aka3 Ne 4468
Contract Ng cneundukauus 32 : Production order Ne B
[Mony4atens:

- Applicant
Baron Ng 63252589
RW-car N2 .
HaWMeHoBaHve TOBApa: -  ropsYeKaTadblid CTaNbHOR NUeT ¢ ofpesHeiMi - - |CrangapT:
KpOMKAMY " |Standard:
Description of goods: hot rolled stesl plates with sheared edges ) . rOCT 14627-89, CB
S ' L ' o B rocCT 38008
MapKa cTanu . * ¢ ¢ TOCT 19903-201 6,B6,MH, O, 04
Cr3en-5 , YCroBuMs 3aKa3s i
Grade of stael :
COCTORKWE NOCTABKM:  FOPAYEKATAHLIR
Delivery-condition: as-rolled . .
Ne Howmepa Homepa - Paamepel, MM Kenuuecran TeopeTudeckuit
noavy nnaeok napTua Dimensions, mm TOREPE, . REC,TH
_ TonuuHa WupuHa finuHa wT/MecT Theorstical
item Cast Ng Test Na Thickness Width Length Quantity/pcs weight,tn
7 22K10920 11503 25 1500 6000 38 87,108
Ofwee KonuyecTso: 18 OB TeopeTUYBCKMIA BEC! 67.108
Total quantity (pes): Total theoretical weight (in): i
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